
+-------------------------------------------------------------- COMPOSICION QUIMICA ---------------------------------------------------------------+

COLADA      ESPECIFICACION                 C        MN       P        S        SI       CU       CR       NI       MO       ALT      V        NB/CB    TI

251328      ASTM A 283 C 0000              0.168    1.130    0.020    0.005    0.220    0.060    0.040    0.040    0.009    0.045    0.003    0.001    0.004

251416      ASTM A 283 C 0000              0.155    0.480    0.016    0.008    0.110    0.020    0.020    0.030    0.007    0.033    0.004    0.001    0.002

251480      ASTM A36/ASME SA36 ED01 AD03.  0.222    1.070    0.016    0.004    0.300    0.020    0.020    0.040    0.008    0.048    0.005    0.002    0.020

252379      ASTM A 283 C 0000              0.177    0.480    0.014    0.012    0.100    0.030    0.020    0.030    0.005    0.040    0.003    0.001    0.002

+-------------------------------------------------------------- PRUEBAS AL PRODUCTO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.

251328          5031            12423721        0.7500          49.451(KSI)     67.963(KSI)     28(%)           8

251416          5030            12022401        0.7500          47.931(KSI)     68.008(KSI)     27(%)           8

251416          5110            12022512        0.7500          38.621(KSI)     61.007(KSI)     27(%)           8

251480          5060            12042551        3.0000          43.282(KSI)     71.101(KSI)     26(%)           8

251480          6020            12042531        3.0000          41.814(KSI)     67.714(KSI)     27(%)           8

252379          3040            12901992        0.7500          40.677(KSI)     62.349(KSI)     28(%)           8

252379          3090            12901781        0.7500          36.878(KSI)     60.858(KSI)     29(%)           8

252379          3130            12901771        0.7500          37.027(KSI)     61.589(KSI)     28(%)           8

+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)     LARGO(Plg.)     NORMA                          PEDIDO          PARTIDA

251328          5031            12423722        0.7500          72.0000         240.0000        A-6                            B1230           000020

251416          5020            12022542        0.7500          72.0000         240.0000        A-6                            B1230           000020

251416          5020            12022543        0.7500          72.0000         240.0000        A-6                            B1230           000020

251416          5100            12022491        0.7500          72.0000         240.0000        A-6                            B1230           000020

251416          5110            12022512        0.7500          72.0000         240.0000        A-6                            B1230           000020

251480          5080            12862221        3.0000          72.0000         180.0000        A-6                            B1516           000040

252379          3040            12901991        0.7500          72.0000         240.0000        A-6                            B1230           000020

252379          3040            12901992        0.7500          72.0000         240.0000        A-6                            B1230           000020

COLADA          PCHON.          NO.PLACA        ENTREGA         PED.CLIENTE

251328          5031            12423722        1000654988      100001009

251416          5020            12022542        1000654988      100001009

251416          5020            12022543        1000654988      100001009

251416          5100            12022491        1000654988      100001009

251416          5110            12022512        1000654988      100001009

251480          5080            12862221        1000654988      100001084

252379          3040            12901991        1000654988      100001009

252379          3040            12901992        1000654988      100001009
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